[image: image1.png]



2946 & 2956K LABVISION
ASSEMBLY INSTRUCTIONS 

[image: image2.png]



*Model views may not represent exact model purchased

TABLE OF CONTENTS

REVISIONS TABLE…………………………………………………………………………………………………………………….…………………..……….………..……….…………………………………………..………………………………3

ASSEMBLY COMPONENTS…………………………………………………………………………………………………………………….…………………..……….……….…………….…………………………………………3

FILLER ASSEMBLY…………………………………………………………………………….…………………..……….…..……….…………….…………………………………………………………………………………………………………4

BACK ASSEMBLY………………………………………………………………………………………………….…………………..……….…………………………..……….…………….…………………………………………………………………5
LEG ASSEMBLY………………………………………………………………….…………………..……….…..……….………….….……………………………………………………………….………………………………………………………………5

APRON ASSEMBLY…………………………………………………………………………………………………………………….…………………………………..…………………………………………………..…………………………………5
APRON BRACKET…………………………………………………………………………………………….…………………..……….……………………………..……….…………………………………………………………………………………6
TOP ASSEMBLY……………………………………………………………………………………………….………….………………………………..……………………………………...….…………….……………………………………….…………….6

FIXTURE ASSEMBLY_________________________________________________________7
BASE MOULDING ASSEMBLY……………………………………………………………………………………………….………….……………………………..……………….………….………………….…………….7
ASSEMBLY COMPONENTS

	ITEMS INCLUDED
	PART #
	 
	PART #

	ASSEMBLY INSTRUCTIONS
	 
	4-BOLTS 3/8-16X1-1/2 HEX HEAD
	100387

	 
	 
	 
	 

	16-SHELF CLIPS 
	100027
	6-WASHERS, 5/16 FLAT ZINC PLATED
	100451

	 
	 
	 
	 

	 13.5 FT  RUBBER BASE 
	100283
	4-NUTS 3/8X16 HEX ZINC
	100621

	 
	 
	 
	 

	3-LEG HARDWARE KITS
	520001
	20-SCREWS, #8X3/4 PHIL TRUS HD
	100649

	 
	 
	 
	 

	2-ELECTRICAL BOX 
	100033
	12-SCREWS, #8X1 1/4 WASHER HEAD
	100478

	 
	 
	 
	 

	2-GFI
	100034
	 2 - TABLE CORNER BRACKET
	100077

	 
	 
	 
	 

	6-SCREWS, #10X1-1/2 PHIL TRUSS HD
	100495
	 1 - APRON TO APRON BRACKET
	100376

	 
	 
	 
	 

	4-SS CORNERS 
	100057
	 2 - APRON TO CABINET BRACKET
	100972

	 
	 
	 
	 

	16-SS #6x1/2 PTH SCREW
	100064
	2-CARRIAGE BOLTS, 5/16X2.75"
	100381

	 
	 
	 
	 

	1-OUTLET/STAINER EPOXY 
	100055
	2-HEX NUT, 5/16X16
	100044

	 
	 
	 
	 

	1-PLASTIC TRAP 
	100056
	1-HARDWARE BOX
	 

	 
	 
	 
	 

	1-SINK STOPPER 
	100112
	2-FIXTURE,L65-WSA-DIV(MULTI-SERV
	100074

	 
	 
	 
	 

	1-SILCONE 
	100711
	1-SINK,EPOXY, L3 , BLK
	100691

	 
	 
	 
	 

	3-LEG BOOTS 
	100076
	1-TOP,EPOXY,50X96,BLK
	101013

	 
	 
	 
	 

	1 FILLER PANEL 35X18
	BF3518KRCCG
	2-L 36, W/T-NUT & LEG BOLT
	L36

	 
	 
	 
	 

	1-L 36, W/T-NUT & BRACKET
	L36-W
	2-4.5X21.875 WING RAIL
	 

	 
	 
	 
	 

	2-4.5 X 49 WING RAIL
	 
	4-SHELF, ADJ 14 X 22.19
	200397-2218

	 
	 
	 
	 

	1-FILLER PANEL 35X66
	212676
	 
	 


   REV
                                                 DESCRIPTION


                  DATE      INITIAL

	---
	Original Created
	5-18-09
	NAM

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	


[image: image3.jpg]< DIVERSIFIED
6 OODCRAFTS, INC.




2946K – 2956K Forward Vision 4 Student Workstation

Tools and materials needed  for assembly:

Screwdriver with phillips bit,      1/8” drill bit,
1/2”and 9/16” wrenches,      Tape measure,
 Level, Contact Cement,      Liquid Nails or Silicone adhesive caulk,

Refer to the hardware box and cabinet supplies list for required components.

Inspect all components for shipping damage.

Assembly Procedures:

1. Position 2-24” base cabinets in desired location making sure door hinges are on the outside.

[image: image4.png]



2. Place 18” plywood panel between cabinets. Drill pilot hole thru panel into cleat.  Fasten with the 6 - #10 x 1 ½” decorative Phillips truss head screws. Place the 66” plywood panel on the backside of the cabinets. Fasten the back of the cabinets with the 12 #8 x 1 ¼” sq. drive washer head screws.

[image: image5.png]



3. Place the 66” plywood panel on the backside of the cabinets. Fasten the back of the cabinets with the 12 #8 x 1 ¼” sq. drive washer head screws.

[image: image6.png]



4. Layout workstation frame with the square side of the apron on the floor. Use the #8 x 3/4” screws to connect the 21 7/8” apron pieces to the 49” aprons using the 90-degree corner brackets.  Position the two legs with the hanger bolts into the 90-degree corners and attach using 5/16” nut and lock washer. Attach the apron-to-apron bracket to the L-36 leg using the 5/16” x 2 ¾” bolts. Make sure the bracket is positioned on the leg, with the ¾” spacing to the center hole, toward the top of the leg. Position last leg with the steel bracket at the end of the 49” aprons and attach using the 8 - #8 x ¾” truss head screws.  Stand apron assembly up and slide over cabinet sides until apron is set in 1/4” from front of cabinet.  While holding apron flush with cabinet top and 1/4” in from front of cabinet, attach cabinet bracket to side of cabinet with the 3/8”x 1 ½” hex head bolts.  Repeat on opposite side.

[image: image7.png]



[image: image8.png]



[image: image9.png]



5. With level, adjust leg levelers until entire frame is level with the cabinet.

[image: image10.png]Back View

Leg Leveler





6. Apply bead of silicone adhesive caulk around perimeter of frame and cabinet.  Set the epoxy top on the frame and cabinet, centering top on the frame for proper overhang. Let dry for 12 – 24 hours.

[image: image11.png]Do Not Apply Adhesive Here




7. Clean the epoxy top with water making sure sink area is cleaned and dry.  Apply bead of silicone around the inside lip of sink opening and set sink in place. Let dry for 12 – 24 hours.
8. Mount fixtures into place.

[image: image12.png]



9. Remove front 18”panel to connect utilities. Have a certified person install plumbing and electrical. 

10. Cut the rubber base molding to fit all sides of the workstation and attach using contact cement. After molding is in place, use the #6 x ½” SS screws to screw stainless steel corner brackets on each corner over the base molding.

[image: image13.png]



[1]


